Vous êtes sur la page 1sur 2

15.FUSING UNIT (B129/B130/B168/B169) Rev.

05/08/2006

B129/B130/B168/B169 34 Parts Location and List


15.FUSING UNIT (B129/B130/B168/B169) Rev. 05/08/2006
Index Qty Per Index Qty Per
Part No. Description Part No. Description
No. Assembly No. Assembly
* B129 4017 Fusing Unit NA Ass'y 1 34 B044 4201 Fusing Harness Cover 1
* B129 4027 Fusing Unit EU Ass'y 1 35 B044 4161 Warning Decal 1
1 B044 4165 Discharge Brush 1 36 B044 4104 Pressure Frame 1
2 B044 4166 Spring Plate 1 37 B044 4150 Hot Roller Stopper 1
3 B044 4183 Feeler 1 38 B044 4170 Fusing Gear 1
4 B044 4186 Guide Plate 1 39 AE03 1044 Fusing Bushing [TSB#031] 2
5 B044 4138 Spring 2 40 AE01 1086 Hot Roller 1
6 AF02 2141 Turn-roller 2 41 AX44 0202 Heater - 120V/800W 1
7 AF04 0603 Exit Roller 1 41 AX44 0203 Heater - 230V:750W 1
8 AF02 2142 Middle Roller 2 42 G029 4158 Screw - M3X13 1
9 AF04 0588 Exit Roller 3 43 B044 4131 Bushing-pressure Release 2
10 B044 4154 Exit Spring 3 44 B044 4153 Cushion 2
11 AW02 0119 Photointerruptor - LG-248l1 1 45 B129 4134 Electrode Plate Fusing 1
12 B129 5203 Harness - Paper Feed Sensor 1 46 B044 4136 Ground Plate 1
13 H556 2210 Gear - 19/28Z 1 47 B044 4401 Paper Holder Stand 1
14 H556 2218 Stud 1 48 B129 4139 Spring Plate - Pickoff Pawl Roller 3
15 B129 4143 Electrode Plate Cover 1 49 B039 4170 Stripper Pawls Roller 3
16 B129 4101 Fusing Frame 1 50 B044 4112 Hot Roller Cap 1
17 AW11 0037 Thermostat - 160c 1 51 B044 4179 Holder - Pickoff Pawl 1
18 AW10 0088 Thermistor - Fusing 1 52 B129 4195 Thermostat Plate Nut 1
19 AW11 0038 Thermostat - 170c 1 53 H556 2208 Gate Plate 1
20 B044 4155 Spring - Pickoff Pawl 1 54 H556 2201 Rear Gate Plate Guide 1
21 AE04 4059 Stripper Pawls 3 55 H556 2202 Front Gate Plate Guide 1
22 B044 4135 Lamp Holder 1 56 H556 2215 Gear Bracket 1
23 B044 4117 Front Spring Plate 1 57 H556 2220 Roller 2
24 H556 2206 Guide Plate 1 58 H556 5106 Gate Sensor Harness 1
25 B044 4118 Rear Spring Plate 1 59
26 AE02 0107 Pressure Roller 1 60 AF02 2142 Middle Roller 2
27 B044 4152 Pressure Spring 2 61 B044 4156 Front Hot Roller Stopper 1
28 B044 4130 Pressure Lever 2
29 B044 4141 Pressure Release Lever - Front 1
30 B044 4146 Pressure Release Lever - Rear 1 101 0450 3008B Tapping Screw - M3x8
31 B044 4132 Side Plate 2 102 0451 3006B Tapping Screw - M3x6
32 AE03 1035 Pressure Roller Bushing 2 103 0450 3010B Tapping Screw - M3x10
33 B044 4200 Fusing Plate Nut 1 104 0954 3008B Philips Screw - M3x8

B129/B130/B168/B169 35 Parts Location and List